
TG
big kahunabig kahuna

160765-006-TG

Technical Guide

Technischer Leitfaden

Guide technique

Guía Técnica

Tekninen Opas

Teknisk Veiledning

Teknisk Vejledning

Teknisk Guide

Guia Técnico

Guida Tecnica

Teknik Kılavuz

Ghid Tehnic

Przewodnik Techniczny

Technický Průvodce

中文

日本語

En Pt

Fi Pl

Fr Tr

Da Zh

De It

No Cs

Es Ro

Sv Ja



QS
Quick Start
Schnellstart
Démarrage rapide
Inicio rápido
Pikakäynnistys
Rask oppstart

Hurtig start
Snabbstart 
Início rápido
Avvio rapido
Hızlı başlangıç
Pornire rapidă

Szybki start
Rychlý start
快速开始
クイックスタート  

+
 

TG
Technical Guide
Technischer Leitfaden
Guide technique
Guía Técnica
Tekninen Opas
Teknisk Veiledning

Teknisk Vejledning
Teknisk Guide 
Guia Técnico
Guida Tecnica
Teknik Kılavuz
Ghid Tehnic

Przewodnik Techniczny
Technický Průvodce
中文
日本語  

+
 

SG
Startup Guide
Startup-Guide
Guide de démarrage
Guía de inicio
Käynnistysopas
Oppstartsveiledning

Startvejledning
Startguide Guia de 
inicialização
Guida all’avvio
Başlangıç Kılavuzu
Ghid de pornire

Przewodnik uruchamiania
Průvodce spuštěním
启动指南
スタートガイド

RM
Radio Manual
Radiohandbuch
Manuel de la radio
Manual de radio
Radiokäyttöopas
Radiobruksanvisning

Radiobrugervejledning
Radiomanual 
Manual do rádio
Manuale della radio
Radyo kılavuzu
Manual de utilizare radio

Instrukcja obsługi radia
Návod k použití rádia
收音机手册
ラジオの取扱説明書

EM
ESC Manual
ESC-Handbuch
Manuel ESC
Manual ESC
ESC-käsikirja
ESC-manual

ESC-manual
ESC-manual 
Manual ESC
Manuale ESC
ESC Kılavuzu
Manual ESC

Instrukcja ESC
Manuál ESC
ESC 手册
ESCマニュアル

uG
User Guide
Benutzerhandbuch
Guide de l’utilisateur
Guía del usuario
Käyttöopas
Brukerhåndbok

Brugervejledning
Användarhandbok 
Guia do utilizador
Guida utente
Kullanıcı Kılavuzu
Ghid de utilizare

Instrukcja użytkownika 
Uživatelská příručka
用户指南
ユーザーガイド

Scan Me
Scanne mich
Scanne-moi
Escanéame
Skannaa minut
Skann meg

Scan mig
Skanna mig 
Escaneie-me
Scansionami
Beni Tara
Scanează-mă

Przeskanuj mnie
Naskenuj mě
扫描我
スキャンして

Further Information
Weitere Informationen
Informations complémentaires
Más información
Lisätietoja
Mer informasjon
Yderligere information
Mer information

Mais informações
Ulteriori informazioni
Daha fazla bilgi
Informații suplimentare
Dalsze informacje
Další informace
更多信息
さらに詳しい情報

1



Parts List
Stückliste
Nomenclature 
Liste des pièces
Osaluettelo
Reservedelsliste
Deleliste
Reservdelslista

Lista de peças
Elenco dei componenti
Parça Listesi
Listă de piese
Lista części
Seznam dílů
零件清单
部品表

2

Parts # Description

6122	 Body Pin (6Mm/Silver/Medium/20Pcs)
6123	 Body Pin (Large)(20Pcs)
6163	 Servo Tape 20X100Mm (10Pcs)
6816	 Silicone O-Ring S10 (6 Pcs)
6819	 Silicon O-Ring P-3 (Red) (5 Pcs)
6878	 Shock Shaft 3 X 61Mm (2Pcs)
6921	 Pinion Gear 21 Tooth (48Dp)
85250	 Axle/Differential Case Set (Front/Rear)
85251	 Center Gear Box
85252	 Hub Carrier Set (Right/Left)
85253	 Shock Body Set (2 Shocks)
85255	 Bumper/ Roll Bar Set
85256	 Shock Parts/Shock Tower Set
85257	 Suspension Rod Set
85259	 Drive Gear Set
85260	 Servo Saver / Pivot Ball Set
85261	 Battery Box Set
85263	 Arm Rod/ Steering Rod Set 
85264	 Long Body Mount Set
85621	 Universal Center Drive Set 66Mm
	 (Assembled/2Pcs)
85632	 Servo Mount/High Link Bracket Set 
	 (Wheely King)
85633	 Body Mount Set 89X287Mm (Wheely King)
85637	 Rod End Set 113Mm (Wheely King)
86094	 Screw Shaft M4X2.5X12Mm (Black/6Pcs)
86810	 Gear Shaft 5X6X29Mm
86812	 Drive Shaft 6_32Mm
86813	 Drive Shaft6X82Mm (2Pcs)
94354	 Tp. Button Head Screw M3X10Mm 
	 (Hex Socket/10Pcs)
114712	 SC-3SWP-2 Waterproof Electronic 
	 Speed Control
115316	 90T Spur Gear (48P)
115318	 Slipper Pad Set
115319	 Slipper Pad (2Pcs)
160064	 LOCK WASHER 3x6mm (10pcs)
160150	 Plazma 7.2V 2000mAh NiMH Stick Battery Pack
160387	 Pro-Series Silicone Shock Oil 700Cst (60cc)
160393	 Pro-Series Heavy Duty Grease (10g)
160430	 Fixed Gear Adapter Set (Jumpshot)
160545	 HPI SD-16MGWP
160549	 HPI TF-51/RF-51 2.4GHZ RADIO SET
160554	 HPI TF-51 TRANSMITTER
160555	 HPI RF-51 RECEIVER
160597	 TP. BUTTON HEAD SCREW M3x15mm 
	 (HEX SOCKET/10pcs)
160766	 Ford Bronco 4400 Monster Truck Body (Clear)
160767	 Ford Bronco 4400 Monster Truck Light Buckets

160768	 Ford Bronco Monster Truck Inner Cage
160769	 Monster King Wheel Black 56/2.2” (2PCS)
160770	 Tredz TRZ Tires (135x86mm/2PCS)
160771	 Step Screw M3x17mm - 
	 (2mm Hex Socket/10PCS)
160773	 Firebolt 12T 550 Motor
160774	 TP. BUTTON HEAD SCREW M3x20mm 
	 (HEX SOCKET/10pcs)
160775	 C-U02 USB 500mA 2-8cell NiMH Charger
160776	 Ford Bronco 4400 Monster Truck Body (Printed)
160777	 Monster King LED Set
160778	 MAIN CHASSIS SET (GREY)
160914	 Motor Mount and Gear Cover
160915	 Radio Box Set
160916	 Spur Gear Shaft 5x70mm
160917	 Idle Gear Shaft 4x26mm
160918	 Aluminum Link Blue 6x72mm M4 (4PCS)
160923	 Steering Linkage 3x127mm (1PC)
160924	 Shock Spring 11 coils 75x14x1.1mm 
	 (4PCS/GOLD) 
160932 	 TP.Button Head Screw M2x6mm 
	 (Hex socket/10PCS)
160964	 Step Screw M3x12mm (Hex Socket/4pcs)
160966	 Step Screw M4x15mm (Hex Socket/4pcs)
A431	 Diff Case
A549	 Axle 5 X 40Mm
A850	 Diff Bevel Gear Set (13T/10T)
A855	 Diff Final Gear Set (P1X38T/P1X13T)
B022	 Ball Bearing 5 X 11 X 4Mm Zz (2 Pcs)
B030	 Ball Bearing 10 X 15 X 4Mm Zz (2 Pcs)
Z150	 Antenna Pipe Set
Z224	 Washer M3X8Mm (10Pcs)
Z242	 E-Clips E2Mm (20 Pcs)
Z243	 E-Clip E3Mm (10 Pcs)
Z244	 E Clip E-4
Z264	 Pin 2 X 10Mm Silver (10 Pcs)
Z354	 Button Head Screw M3X12Mm 
	 (Hex Socket/10 Pcs)
Z420	 CAP HEAD SCREW M2.6x6mm (12pcs)
Z451	 TP. Button Head Screw M2x8mm (10pcs)
Z541	 Cap Head Screw M3X6Mm (6Pcs)
Z543	 CAP HEAD SCREW M3x10mm (6pcs)
Z544	 CAP HEAD SCREW M3x12mm (6pcs)
Z562	 Tp. Flanged Screw M3X10Mm
Z684	 Flange Lock Nut M4 (4 Pcs)
Z700	 Set Screw M3 X 3Mm (6 Pcs)
Z728	 Threaded Shaft M4 X 20Mm (4Pcs)
Z852	 Washer 5X7X0.2Mm (10Pcs)
Z892	 Washer 10X12X0.2Mm (10Pcs)
Z901	 Allen Wrench 1.5Mm
Z950	 Cross Wrench (Small)

Parts # Description



Exploded Views
Explosionszeichnung
Vue éclatée
Vista explosionada

Räjäytyskuva
Sprengskisse
Eksploderet visning
Exploderad vy

3

Z684

160769

6123

Z264

160770

85252

160766 - CLEAR
160776 - PAINTED

6123



Räjäytyskuva
Sprengskisse
Eksploderet visning
Exploderad vy

Vista explodida
Vista esplosa
Patlatılmış Görünüm
Vedere explodată

Widok rozłożony
Rozložený pohled
爆炸图
分解図

160776

160932

160776

160767 85264

Z353

160767

160777
160767

160776

160932

160767
160932

160777

160932

160767

160768

160932

160932

160932

160932

160932

160932

160932



3-3 3-4

3-2

3-6

3-5

3-1

Main Components
Hauptkomponenten
Composants principaux
Componentes principales
Pääkomponentit
Hovedkomponenter

Hovedkomponenter
Huvudkomponenter
Componentes principais
Componenti principali
Ana bileşenler
Componente principale

Główne komponenty
Hlavní komponenty
主要组件
主要部品

3-1
-

3-6



160924

160811
6878

85253

85253

85256

85256

85253

85256

160597

6819

85253

6816

Z242

85253

160771
Lorem ipsum

Shock Assembly
Stoßdämpfer-Montage
Assemblage de l’amortisseur
Montaje del amortiguador
Iskunvaimennin kokoonpano
Støtdempermontering

Støddæmper samling
Stötdämparmontering
Montagem do amortecedor
Assemblaggio dell’ammortiz-
zatore
Amortisör montajı

Asamblare amortizor
Montaż amortyzatora
Montáž tlumiče
缓冲器组装
ショックアセンブリ

3-1



160597

160597

160597

94354

160771

Z728

85632

85637

94354

94354

160774

85260

85257

160597

85256

85264

160597

94354

85637

85637

85257

160774

85260

6122

160778

85261
85261

85255

85256

85255

6122
160597

94354

160964 85264

Z541

85255

85255

85264

85255
85261

94354

94354

114712

6122

85261

85255

3-1

85632

85632

94354

160771

160771

160771

85637

85637

85637

85632

85632

160918

160918
85637

85632

85637

8563785637

160918

160918

Z728 160771

160771

160771

85632

85632

160778

94354

160597

160597

94354

94354

160964

94354
Z541

3-1

Chassis Assembly
Fahrgestellmontage
Assemblage du châssis
Montaje del chasis
Alustan kokoonpano
Chassismontering

Chassis samling
Chassimontering
Montagem do chassi
Assemblaggio del telaio
Şasi montajı
Asamblare șasiu

Montaż podwozia
Montáž podvozku
底盘组装
シャーシ組立3-2



160597

160597

160597

94354

160771

Z728

85632

85637

94354

94354

160774

85260

85257

160597

85256

85264

160597

94354

85637

85637

85257

160774

85260

6122

160778

85261
85261

85255

85256

85255

6122
160597

94354

160964 85264

Z541

85255

85255

85264

85255
85261

94354

94354

114712

6122

85261

85255

3-1

85632

85632

94354

160771

160771

160771

85637

85637

85637

85632

85632

160918

160918
85637

85632

85637

8563785637

160918

160918

Z728 160771

160771

160771

85632

85632

160778

94354

160597

160597

94354

94354

160964

94354
Z541

3-1



Z562

85260

160964

Z150

160811

85260

85632

160915

160915
Z700

Z150

160555

160915

85257

9435485632

160597

160597

Z354
Z354

ESC Assembly
ESC-Montage
Assemblage du contrôleur de vitesse électronique
Montaje del controlador de velocidad electrónico
ESC-kokoonpano
ESC-montering
ESC-samling
ESC-montering
Montagem do controlador de velocidade eletrônico
Assemblaggio del controller di velocità elettronico
ESC montajı
Asamblare ESC
Montaż ESC
Montáž ESC
ESC 组装
ESC組立

3-3



94354

160914

Z663 115318

115318

115319

115318
160914

Z420

115318

160914 Z244
94354

115319
115316

Z543

6921

160773

Z264
85260

86812
B

030

85260

160914

85259
160916

Z244

Z264

85259

Z244

85251
85259

160917 Z244

85251

B
022

B
022

160064 160914

160914

B
030 94354

85251

Z544

85251
86094

85621

M
otor A

ssem
bly

M
otor-M

ontage
A

ssem
blage du m

oteur
M

ontaje del m
otor

M
oottorin kokoonpano

M
otorm

ontering
M

otor sam
ling

M
otorm

ontering

M
ontagem

 do m
otor

A
ssem

blaggio del m
otore

M
otor m

ontajı
A

sam
blare m

otor
M

ontaż silnika
M

ontáž m
otoru

马
达

组
装

モ
ー
タ
ー
組
立

3
-4



Z264
85252

6819
94354

160966

Z892

160597

B022
B030

85250

B022

86810

86094

85621

Z242 Z852
A855

B022

Dia.1

85252
160966

85252

94354

86813

A549

B022

85257

160923

85260

85260

160964
85257

94354

160964

85260

94354

85260

85250

86813

160966

94354

94354

85252160966

6819
A549

85252

Z264

85252

B022

B030

B022

Dia.1

160964

85257

85257

Z451

A855

A850

A850
A431 A850

A850

Front Axle Assembly
Vorderachse-Montage
Assemblage de l’essieu avant
Montaje del eje delantero
Etuakselin kokoonpano
Forakselmontering
Forakselsamling
Framaxelmontering

Montagem do eixo dianteiro
Assemblaggio dell’asse anteriore
Ön aks montajı
Asamblare axă față
Montaż osi przedniej
Montáž přední nápravy
前轴组装
前軸組立

3-5



Z264
85252

6819
94354

160966

Z892

160597

B022
B030

85250

B022

86810

86094

85621

Z242 Z852
A855

B022

Dia.1

85252
160966

85252

94354

86813

A549

B022

85257

160923

85260

85260

160964
85257

94354

160964

85260

94354

85260

85250

86813

160966

94354

94354

85252160966

6819
A549

85252

Z264

85252

B022

B030

B022

Dia.1

160964

85257

85257

Z451

A855

A850

A850
A431 A850

A850



160964

85621
86094

86810

B022

Z242

B022

B030

85250

A855

B022

85257

160964

85250

A549

Z264
B022

85252

85252

85252

Z264
160966

85252

A549

6819 86813

B022

B030

B022

Dia.1

Z892
160597

Z892Z852

160966

94354

85263

160964

94354

B022
6819

94354

160966

86813

85252

94354

85252

160966

160964

Rear Axle Assembly
Hinterachse-Montage
Assemblage de l’essieu arrière
Montaje del eje trasero
Takapään akselin kokoonpano
Bakakselmontering
Bagakselsamling
Bakhjulaxelmontering

Montagem do eixo traseiro
Assemblaggio dell’asse posteriore
Arka aks montajı
Asamblare axă spate
Montaż osi tylnej
Montáž zadní nápravy
后轴组装
後軸組立

3-6



160964

85621
86094

86810

B022

Z242

B022

B030

85250

A855

B022

85257

160964

85250

A549

Z264
B022

85252

85252

85252

Z264
160966

85252

A549

6819 86813

B022

B030

B022

Dia.1

Z892
160597

Z892Z852

160966

94354

85263

160964

94354

B022
6819

94354

160966

86813

85252

94354

85252

160966

160964



Serial Number
Seriennummer
Numéro de série
シリアルナンバー


